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What is a Clinical Pathway? et

An evidence-based guideline that decreases unnecessary variation and helps promote
safe, effective, and consistent patient care.
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Objectives of Pathway Childrenss

 Decrease time to antibiotics
» Decrease morbidity/mortality from infection

* Improve rate of correct antibiotic coverage for neutropenic oncology patients with
different risk factors

« Decrease unnecessary long-term antibiotic use and associated toxicities
* Increase rate of proper anti-fungal coverage
« Decrease unnecessary admissions for low risk patients
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Why is Pathway Necessary? Children's

Febrile events occur in 1/3™ of neutropenic patients with cancer

Infection is a major cause of morbidity/mortality

Fever is often the first sign of potential infection

Standardized protocols for fever & neutropenia have been shown to improve outcomes



.:.Connecticut

Organisms ldentified Children's

 Shift towards a dominance of Gram positive organisms due to prophylactic
antimicrobials and CVLs
o Most common organisms
— Coagulase-negative Staph.

— Strep. viridans
— Staph. aureus (including MRSA)

« Gram negative bacilli account for 1/3 to 1/2 of bacteremias
o Most common organisms

— E. coli

— Klebsiella *Need for broad gram-positive and gram-
— Pseudomonas negative coverage, including

— Acinetobacter Pseudomonas, depending on level of
— Enterobacter risk*
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Time to Initial Antibiotics Childrens

 Early intervention of antibiotics in septic patients has been shown to improve
outcomes’

 Early antibiotic administration is associated with higher survival rates in febrile
neutropenic patients?

* Implementing a standard protocol for children with febrile neutropenic patients has
been shown to decrease the time to antibiotic administration3
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Initial Antibiotic Choices Childrenss

» Ceftriaxone
o Strong coverage against: Streptococcus, common Gram negatives in gut (e.g., E. coli, Klebsiella)
o Limited coverage against: MSSA
o No coverage against: MRSA, Enterococcus, Pseudomonas, anaerobes

» Cefepime
o Broadens ceftriaxone’s coverage to include:
— Gram positive: MSSA (in addition to Streptococcus)
— Gram negative: Enterobacter and Pseudomonas species (including E. coli and Klebsiella)
o No coverage against: MRSA, Enterococcus, anaerobes

» Ceftazidime
o Broadens ceftriaxone’s coverage for Gram negatives to include Pseudomonas
o Loses much of ceftriaxone’s Gram positive activity (e.g., not reliable against Streptococcus, Staphylococcus, or Enterococcus species)

« Vancomycin
o Very strong coverage against: Gram positives (Staphylococcus, Streptococcus, and Enterococcus)
o No coverage: Gram negatives, anaerobic
o Often added to ceftazidime to provide strong activity against common Gram negatives and Gram positives

* Metronidazole
o Strong coverage: anaerobes (includes Bacteroides)

o Addectihonly if)patient does not have strong anaerobic coverage and it is needed (e.g., add to vancomycin/ceftazidime or to cefepime
monotherapy

— It is not needed if already receiving anaerobic coverage (e.g., with piperacillin/tazobactam, ampicillin/sulbactam, or meropenem)



.:.Connecticut

Vancomycin Childrenss

« Early vancomycin treatment may reduce mortality in high risk patients

* However, judicious use of vancomycin is warranted as:

o It can cause nephrotoxicity.

o There has been a link between its overuse and the development of drug resistance in Enterococcus species and S.
aureus.

« Recommend discontinuing use, after 36-48 hours of therapy, if susceptible species are
not grown on culture?



This is the Oncology Patient with Fever
Clinical Pathway.

We will be reviewing each component in
the following slides.

CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

OnCOIOgy Patient with Fever AND DOES NOT

REPLACE CLINICAL
JUDGMENT.

Inclusion Criteria: (1) Oncology patients receiving chemotherapy/radiation and
(2)temperature (obtained in any way) at home o in hospital 238 - 38.2°C (100.4-100.9°F) sustained over an hour or 238 3°C (01°F)at any time or
the patient is ill-appearing
Exclusion Criteria: (1) Patients whe finished

>1 month ago and no longer have a central venous line (CVL);
(2) Bone marrow transplant (3) Concern for Multi-System Inflammatory Syndrome in Children (see MIS-C Clinical Pathway)

EDRN: .
«  Obtain vitals ASAP upon presentation ED Provider:
*  Obtainvascular accessand labs per Nursing Treatment Protocol ©  STAT:Order antibiotics' and labs (CBC w diff, blood
o Accessport/central line if present. Place PIV if unable to accessor no CVL. cultures if not done by RN) - see dosing below’
o Blood cultures from all lumens of CVL; peripheral blood cx only if PIV placed e+ Obtain H&P
CBC with auto diff o Typeof cancer; stage of treatment; recent chemo
*  Iffebrile and notalready given in last4 hours: (type, date); hx of prior infections; mucositis; CVL
©  Give acetaminophen 15 mg/kg PO (max 1 g/dose) erythema/discharge/pain; prior compli
© Do NOTgiveany medications per rectum.
© Do NOTgive NSAIDs (contraindicated in oncology patients). N

(CRP, chemistries, LFTs, UA/Ucx, CXR, type & screen)

Signs of seps g/fellow immediately and proceed to Septic Shock Pathway.
A 2

Notify atten

'GIVE ANTIBIOTICS within 1 hour of presentation and/or fever atient)!
Do NOT wait until Iabs have returned! Review any labs completed in past 24 hours.
history of resistant organisms within the past 6 months (e.g., PCN resistant viridans strep, ESBL Enterobacterales, Pseudomonas that was difficult to treat, MRSA),
consult Infectious Diseases (ID) to discuss proper antibiotic coverage if provider is uncertain .
Low Risk:
or no CBC avail able:

«  ANC 2500 (on CBC done in last 24 hours) and well appeari
Ceftriaxone IV 75 mg/kg/dose (max 2 g/dose) q24hr

If allergy to 3" or higher generation cephalosporin: Levofloxacin IV 6 months - <5 years old: 10 mg/kg/dose q12hr; 25 yearsold: 10 mg/kg/dose once daily (max
750 mg/day)

°
°
Standard Risk:
. ANC <500 (on CBC don last 24 hours):
o Cefepime IV 50 mg/kg/dose qshr (max dose 2 g/dose)

o Ifnon-anaphylactic allergy to 3 or higher generation cephalosporin:
°

racillin/Tazobactam IV 100 mg/kg g6hr (max 4.5 g)
If anaphylactic allergy to 3 or higher gen cephalosporin: Clindamycin s mg/kg/dose q6hr (max 600 mg/dose) and Ciprofloxacin IV 10 mg/kg/dose q8hr
(max 400 mg/dose)

o Add vancomycin only if clinically unstable or MRSA suspected

Hx of viridans
strep

w ANC <500:
ALL, notin

©  Ceftazidime IV 50 mg/kg/dose q8hr (max 2 g/dose) and

. in IV x1 (<52 weeks <3 mo old: 15 mg/kg x1; 252 weeks PMA'/about 23 months old - 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)
[*PMA (Post-Menstrual Age) tational age + postnatal age]

es
Ifallergy to 3° or higher generation cephalosporin: Vancomycin IV and Ciprofloxacin IV 10 mg/kg 8hr (max 400 mg/dose)

Relapsed ALL/

Lymphoma
Down Concern for itis/Typhliti
syndrome *  Addmetronidazole IV 10 mg/kg/dose q8hr (max 500 mg/dose) to antibiotic regimen for Standard Risk or High Risk?, if not already initiated.

If patient in ED, discharge home if:
Family able to return q2ahrif still febrile
e« Discuss with Heme/Onc attending re:
disposition
Follow-up with Heme/Onc
1 Cefriaxone ollergy:give R for 24 hours of
coverage with levofloxadn PO:
« 6 months - <5 yearsold: 10 mg/kg/dose BID;
25 years old: 10 mg/kg/dose once daily (max
750 mg/day)

et o ent
Standard Risk ¢ Continue ceftriaxone (or levofloxacin) PRN

persistent fevers.

Current
ANC <500 or
l-appearing

Current
ANC 2500 and
ell-appearis

EDto call Heme/Onc to discuss Standard
Admit patient to Heme/Onc

isk or High Risk” status of patient I

+  Continue to assess level of risk
Antibiotics:
Start antibiotics ASAP (if not given inthe ED) Antibio tics:
Start antibiotics ASAP (f not given in'the £D)
. :e'epzlm7dw 5]0 mg/kg/dose q8hr (max if initially low or standard risk, change antibiotics to below. . Discontinue Vancomycin ‘Emve" if stillfebrile)
jose 2 g/dose] . o °
o Ifnon-anaphylactic allergyto 3 or | |+ Vancomycin IV: (<52 weeks PMA'/about <3 mo old: 15 Change Ceftazidime to Cefepime IV
higher generation cephalosporin: mg/kg G8hr or as determined by pharmacy based on - » B -
Piperacillin/Tazobactam IV 100 mg/ estimated AUC; 252 weeks PMA'/about 23 months old — 1 positiveblood cxor h of muli-drug resistant organisms:
. It Infe Di
kg g6hr (max 4.5 g) 11 years old: 70 mg/kg/day div ghr; 212 yrs old: 60 mg/ Consult Infectious Diseases
o Ifanaphylactic allergy to3" or kg/day div q8hr) ['PMA (Post-Menstrual Age) = gestational f febrile 596 hours or
higher gen cephalosporin: age + postnatal age] and
Clindamyci o Ceftaridi
M ashr v a8hr (max 2 g/dose) [»{e  Consult Infectious Diseases during working hours, but may call after
(max 600 mg/dose) and o Ifallergyto 3* or higher generation cephalosporin: Pours for complex caves
Ciprofloxacin IV 10 yein 1V and Ciprofloxacin IV 10 mg/kg/dose q8hr N " " . . N "
«  Prior tostarting antifungals: send fungal culture; consider aspergillus
q8hr (max 400 mg/dose) (max 400 mg/dose) >
o feomcem add antigen (galactomannan)
Labs: )i N .
. Start. ifungal g fi v il 1
«  CBCqahr V10 mg/kg/dose ashr (max 500 mg/dose) don) antifungal therapy: Micafungin V 3 me/ke dally (max 150 me/
«  Ifremains febrile: Blood culture g24hr x3 e ction. micafuninresis "
from all CVL lumens, then at the discretion ©  Ifconcern for CNS infection, micafungin reystantyfﬁst, primary
i oo renal infection, or mold infection (including mucor): call ID first to
of provider o if clinically unstable s CBCw diff g2ahr ivcuss most aooropriate sntifungal cover age
If remains febrile: Blood culture q24hr x3 from all CVL v ppropriate antifungal coverage.
od cul rx3 from all € «  Ifanew skin or mucosal lesion (including gingival hemorrhage)
lumens, then at the discretion of provider or if dinically
il develops, a biopsy should be strongly considered.

v

Discharge Criteria:
( (1) well appearing (2) tolerating PO (3) afebrile x24 hours (4) negative blood cultures (5) APC (Absolute Phagocyte Count) >200 with rising ANC (6) outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD

LAST UPDATED: 03.07.24
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CLINICAL PATHWAY:
Oncology Patient with Fever

Inclusion Criteria: (1) Oncology patients receiving chemotherapy/radiation and

(2) temperature (obtained in any way) at home or in hospital 238 - 38.2°C (100.4-100.9°F) sustained over an hour or 238.3°C (101°F) at any time or
the patientis ill-appearing (hypothermic/hypotensive/altered mental status)
Exclusion Criteria: (1) Patients who completely finished chemotherapy >1 month ago and no longer have a central venous line (CVL);
(2) Bone marrow transplant (3) Concern for Multi-System Inflammatory Syndrome in Children (see MIS-C Clinical Pathway)

Inclusion criteria:

« Oncology patients who are receiving
chemotherapy/radiation
AND
Temperature 38-38.2°C (100.4-100.9°F)
sustained for an hour OR 238.3°C (101°F) at

anytime OR ill appearing

Exclusion criteria:

« Completed chemotherapy > 1 month AND no
longer have central lines
Bone marrow transplants

Signs of sepsis: Notify attending/fellow immediately and proceed to Septic Shock Pathway.

*  [Iffebrile and notalready given in last4 hours: (type, date); hx of prior infections; mucositis; CVL

o Give acetaminophen 15 mg/kg PO (max 1 g/dose) emhema/dvscharsewav n; prior complications; signs
s DoNOTgiveany medications per rectum. _ of neutropenic enterocolitis
« Do NOTgive NSAIDs (contraindicated in oncology patients). e+ Consider further work up as indicated

(CRP, chemistries, LFTs, UA/Ucx, CXR, type & screen)

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

'GIVE ANTIBIOTICS within 1 hour of presentation and/or fever (if inpatient)!
Do NOT wait until Iabs have returned! Review any labs completed in past 24 hours.

consult Infectious Diseases (ID) to discuss proper antibiotic coverage if provider is uncertain.
Low Risk:
«  ANC 2500 (on CBC done in last 24 hours) and well appearing; or no CBC available:
©  Ceftriaxone IV 75 mg/kg/dose (max 2 g/dose) q24hr

-appearing

(max 400 mg/dose)
o Add vancomycin only if clinically unstable or MRSA suspected

strep

w ANC <500:
ALL, notin

©  Ceftazidime IV 50 mg/kg/dose q8hr (max 2 g/dose) and

AML
«  Relapsed ALL/

[*PMA (Post-Menstrual Age) = gestational age + postnatal age]
«  Ifallergy to 3 or higher generation cephalosporin: Vancomycin IV and Ciprofloxacin IV 10 mg/kg q8hr (max 400 mg/dose)

Lymphoma
Down m for itis/Typhlitis:
syndrome *  Addmetronidazole IV 10 mg/kg/dose q8hr (max 500 mg/dose) to antibiotic regimen for Standard Risk or High Risk?, if not already initiated.

Note: If history of resistant organisms within the past 6 months (e.g., PCN resistant viridans strep, ESBL Enterobacterales, Pseudomonas that was difficult to treat, MRSA),

o Ifallergy to 3 or higher generation cephalosporin: Levofloxacin IV 6 months - <5 years old: 10 mg/kg/dose q12hr; 5 years old: 10 mg/kg/dose once daily (max

*  Skinsoft 750 mg/day)
tissue Standard Risk:
infection . ANC <500 (on CBC done in last 24 hours):
« Mucositis o Cefepime IV 50 mg/kg/dose q8hr (max dose 2 g/dose)
+  Pneumonia o Ifnon-anaphylactic allergy to 3° or higher generation cephalosporin: Piperacillin/Tazobactam IV 100 mg/kg q6hr (max 4.5 g)
o Hxof viridans 3 If anaphylactic allergy to JMGINghergen cephalosporin: Clindamycin IV 10 mg/kg/dose g6hr (max 600 mg/dose) and Ciprofloxacin IV 10 mg/kg/dose q8hr

. in IV x1 (<52 weeks Y <3 mo old: 15 mg/kg x1; 252 weeks PMA'/about 23 months old - 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)

Fal

Current
ANC <500 or
l-appearing

Current
ANC 2500 and

disposition
ell-appearing

coverage vith levofloxadn PO:
- ED'to call Heme/Onc to discuss Standard Risk or High Risk” status of panem &

Admit patient to Heme/Onc

750 mg/day)

persistent fevers.

If patient in ED, discharge home if:
ly able to return g24hr i
*  Discuss with Heme/Onc attending re:

Follow-up with Heme/Onc
I_/Cef{rmxone allergy: give Rx for 24 hours of

« 6 months - <5 yearsold: 10 mg/kg/dose BID;
25 years old: 10 mg/kg/dose once daly (max
Continue ceftriaxone (or levofloxacin) PRN

Continue to assess level of risk,

febrile

Start antibiotics ASAP lfm)k given inthe ED) .
Start antibiotics ASAP not given in the ED) ¥ nagathve blood culture x36-46 hours (after starting vanconwcin) and wall
. :::PZK.;‘/!JZ:]U mg/kg/dose q8hr (max Note: if initially low or standard risk, change antibiotics to below. . Discontinue Vancomycin ‘Emve" if stillfebrile)
o Ifnon-anaphylactic allergyto 3 or | |+ Vancomycin IV: (<52 weeks PMA'/about <3 mo old: 15 ¢ ChangeCeftazidime to Cefepime IV
higher generation cephalosporin: mg/kg q8hr or as determined W‘Dharmav{ based on .
Piperacillin/Tazobactam IV 100 g/ estimated AUC; 252 weeks PMA'/about 23 months old — "
. It Infe Di
kg abhr (max 4.5 g) 11years old: 70 mg/kg/day div qhr; 212 yrs old: 60 mg/ Consult Infectious Diseases
o Ifanaphylactic dllergy to3” or ke/day div q8hr) ['PMA (Post-Menstrual Age) = gestational N
higher gen cephalosporin: age + postnatal age] and f febrile 296 hours ot .
T i o Ceftaridi
Clind W ashr b ashr {max 2 g/dose) [l Consult Infectious Diseases during working hours, but may call after
(max 600 mg/dose) and o Ifallergyto 3* or higher generation cephalosporin: nours for complex cases
Ciprofloxacin IV 10 yein IV and Ciprofloxacin IV 10 mg/kg/dose q8hr " y § . B "
2o (k400 g/ o) {mae 400 meeose) «  Prior tostarting antifungals: send fungal culture; consider aspergillus
a 8 o feoncem § add antigen (galactomannan)
. cBcqzanr Labsi W10 mg/;g/duse a8hr (max 500 mg/dose) o Startantifungal therapy: Micafungin IV 3 mg/kg daily (max 150 mg/
; ; day)
«  Ifremains febrile: Blood culture g24hr x3 e ction. micafuninresis "
i . o Ifconcem for CNS infection, micafungin-resistant yeast, primary
z';’;;::gz':‘:‘:’l‘:‘c‘::, "uf\'s::;:'“'e""" . cocwdifqnr Labst renal infection, or mold infection (including mucor): call ID first to
o Ifremains febrile: Blood culture q24hr x3 from all CVL discuss most appropriate antifungal coverage.
e o ot the earation o oo oot i «  Ifanew skin or mucosal lesion (including gingival hemorrhage)
Febrile >72 hours? Yes P unstabe P v develops, a biopsy should be strongly considered.
No
v v

i T
( (1) well appearing (2) tolerating PO (3) afebrile x24 hours (4) negative blood cultures (5) APC (Absolute Phagocyte Count) >200 with rising ANC (6) outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD

LAST UPDATED: 03.07.24

©2019 Connecticut Children’s Medical Center. Allrights reserved.
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Immediate evaluation is
necessary to ensure
management is initiated

quickly.
Care is outlined for nurses
and providers.

***If signs of septic shock are present, L
notify attending immediately and start the i
Se ptic Shock Pathway RS g

CLINICAL PATHWAY:

THIS PATHWAY
SERVES AS A GUIDE

Oncology Patient with Fever REPLAGE CLINICAL

JUDGMENT.

r (2)temperature (obtained in any way) at home o in hospital 238 - 38.2°C (100.4-100.9°F) sustained over an hour or 238 3°C (101°F)at any time or

the patient s ill-appearing

Inclusion Criteria: (1) Oncology patients receiving chemotherapy/radiation and \

Initial Management:
ED Triage: Triage ESI Level 2
ED RN:

Obtain vitals ASAP upon presentation

Obtain vascular access and labs per Nursing Treatment Protocol ¢
o Access port/central line if present. Place PIV if unable to access or no CVL.
o Blood cultures from all lumens of CVL; peripheral blood cx only if PIV placed °
o CBC with auto diff
If febrile and not already given in last 4 hours:
o Give acetaminophen 15 mg/kg PO (max 1 g/dose)
Do NOT give any medications per rectum.
L]

Do NOT give NSAIDs (contraindicated in oncology patients).

ED Provider:

STAT: Order antibiotics" and labs (CBC w diff, blood

cultures if not done by RN) — see dosing below'

Obtain H&P

o Type of cancer; stage of treatment; recent chemo
(type, date); hx of prior infections; mucositis; CVL
erythema/discharge/pain; prior complications; signs
of neutropenic enterocolitis

Consider further work up as indicated

(CRP, chemistries, LFTs, UA/Ucx, CXR, type & screen)

Signs of sepsis: Notify attending/fellow immediately and proceed to Septic Shock Pathway.

« RelapsedALl/ | |*  [fallergyto3”orhigher generation yein IV and Ci V10 mg/kg q8hr (max 400 me/dose)
Lymphoma
« Down Concern for Typhiitis:
syndrome Add metronidazole IV 10 mg/kg/dose q8hr (max 500 mg/dose) to antibiotic regimen for Standard Risk or High Risk?, if not already iritiated.

Current
ANC <500 or
l-appearing

If patient in ED, discharge home if:
Family able to return q24hr if still febrile
Discuss with Heme/Onc attending re:
disposition

«  Follow-up with Heme/Onc

f Ceftriaxone allergy: give Rx for 24 hours of

Current
ANC 2500 and
ell-appearing

. ED'to call Heme/Onc to discuss Standard Risk or High Risk” status of patient
- Admit patient to Heme/Onc

coverage with levloxadin PO:
6 months - <5 years old: 10 mg/kg/dose BID;
25 years old: 10 mg/kg/dose once daily (max

*&mdﬂrﬂ Risk

750 mg/day)

i :
Continue ceftriaxone (or levofloxacin) PRN
persistent fevers.

Continue to assess level of risk

—

Start antibiotics ASAP (fnm given inthe ED)

o Cefepime IV 50 mg/kg/dose qshr (max
dose 2 g/dose)
©  Ifnon-anaphylactic allergy to 3 or
higher generation cephalosporin:
Piperacillin/Tazobactam IV 100 mg/
kg abhr (max 4.5 g)

‘higher gen cephalosporin:

Note: if initially low or standard risk, change antibiotics to below.

Start antibiotics ASAP (if not given in the ED) tnegative blood culture x36-48 hours atter starting vancomycin] and well
appearing:
Discontinue Vancomycin (even if still febrile)

Vancomycin IV: (<52 weeks PMA/about <3 mo old: 15 Change Ceftazidime to Cefepime IV

‘mg/kg q8hr or as determined by pharmacy based on
estimated AUC; 252 weeks PMA'/about 23 months old —
11yearsold: 70 mg/kg/day div g6hr; 212 yrs old: 60 mg/
kg/day div g8hr) ['PMA (Post-Menstrual Age) = gestational
age + postnatal age] and

Clindamycin IV q6hr
(max 600 mg/dose) and
Ciprofl in IV 10

q8hr (max 2 g/dose)
If allergy to 3 or higher generation cephalosporin:

*  CBCq24hr

of provider or if clinically unstable

Febrile >72 hours? Yes D]

yein IV and Ciprofloxacin IV 10 mg/kg/dose 8hr
(max 400 me/dose)
If concern f i :add
IV 10 mg/kg/dose qshr (max 500 mg/dose)

Labs:
CBC w diff g2ahr
If remains febrile: Blood culture q24hr x3 from all CVL
lumens, then at the discretion of provider or if dinically
unstable

No
A 4

e Consult Infectious Diseases
I febrile >96 hours or
f febiil . ’ .
e« Consult Infectious Diseases during working hours, but may call after

e« Prior to starting antifungals: send fungal culture; consider aspergillus

«  Startantifungal therapy: Micafungin IV 3 mg/kg daily (max 150 mg/

«  Ifanew skin or mucosal lesion (including gingival hemorrhage)

hours for complex cases

antigen (galactomannan)

day)

o Ifconcern for CNS infection, micafungin-resistant yeast, primary
renal infection, or mold infection (including mucor): call ID first to

discuss most appropriate antifungal coverage.

develops, a biopsy should be strongly considered.

v

i T
( (1) well appearing (2) tolerating PO (3) afebrile x24 hours (4) negative blood cultures (5) APC (Absolute Phagocyte Count) >200 with rising ANC (6) outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD c nec'lcu'
T o 5' Childrens
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

REPLACE CLINICAL

ANTIBIOTICS SHOULD BE GIVEN WITHIN 1 HOUR OF PRESENTATION
Do not wait for labs to return! ’ |

Antibiotics are chosen based on ANC and risk factors of the patient.
[ANC = WBC * (%Neutrophils + %Bands)] S high Risk

i lll-appearing

. Skin soft
tissue
1 - . . infection
GIVE ANTIBIOTICS within 1 hour of presentation and/or fever (if inpatient)! i coverege o R Mucositis
Do NOT wait until labs have returned! Review any labs completed in past 24 hours. N . . Pneumonia
Note: If history of resistant organisms within the past 6 months (e.g., PCN resistant viridans strep, ESBL Enterobacterales, Pseudomonas that was difficult to treat, MRSA), R Hx of viridans
consult Infectious Diseases (ID) to discuss proper antibiotic coverage if provider is uncertain. - strep
Low Risk: |
o ANC =500 (on CBC done in last 24 hours) and well appearing; or no CBC available: o ANC < 500:
o Ceftriaxone IV 75 mg/kg/dose (max 2 g/dose) q24hr N .. .
o If allergy to 3%0r higher generation cephalosporin: Levofloxacin IV 6 months - <5 yearsold: 10 mg/kg/dose q12hr; =5 yearsold: 10 mg/kg/dose once daily (max ° ALL, notin

prss: int
tandard Risk or High R maintenance
750 mg/day)

Standard Risk: QZI:psed ALL/
° ANC <500 (on CBC done in last 24 hours): Lymphoma
o Cefepime IV 50 mg/kg/dose q8hr (max dose 2 g/dose) ymp
o If non-anaphylactic allergy to 3" or higher generation cephalosporin: Piperacillin/Tazobactam IV 100 mg/kg g6hr (max 4.5 g) sDyonVél:ome

o If anaphylactic allergy to 3%or higher gen cephalosporin: Clindamycin IV 10 mg/kg/dose g6hr (max 600 mg/dose) and Ciprofloxacin IV 10 mg/kg/dose q8hr
(max 400 mg/dose)
o Add vancomycin only if clinically unstable or MRSA suspected

Jf negative blood culture x36-48 hours (after starting vancomycin) and well
Vancomycin (even if stillfebrile)
e Ceftazidime to Cefepime IV

High Risk*:
. Ceftazidime IV 50 mg/kg/dose q8hr (max 2 g/dose) and
. Vancomycin IV x1 (<52 weeks PMA*/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about =3 months old — 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)
[*PMA (Post-Menstrual Age) = gestational age + postnatal age]
. If allergy to 3%or higher generation cephalosporin: Vancomycin 1V and Ciprofloxacin IV 10 mg/kg q8hr (max 400 mg/dose)

Concern for N eutropenic Enterocolitis/Typhlitis:
. Add metronidazole IV 10 mg/kg/dose q8hr (max 500 mg/dose) to antibiotic regimen for Standard Risk or High Risk?, if not already initiated. R

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD . c necl'icul'
“=®Childrens
LAST UPDATED: 03.07.24
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

REPLACE CLINICAL
JUDGMENT.

ANTIBIOTICS SHOULD BE GIVEN WITHIN 1 HOUR OF PRESENTATION
Do not wait for labs to return! ‘ >
Antibiotics are chosen based on ANC and risk factors of the patient.
[ANC = WBC * (%Neutrophils + %Bands)] g ke il

o Typeof cancer; stage of treatment; recent chemo
(type, date); hx of prior infections; mucositis; CVL
erythema/discharge/pain; prior complications; signs.
of neutropenic enterocolitis

Conside work up as indicated

(CRP, ct , LFTs, UA/Ucx, CXR, type & screen)

Do NOT give NSAIDs (contraindicated in oncology patients).

Signs of sepsis: Notify attending/fellowimmediately and proceed to Septic Sh
A 2

and, if inpatient)!
abs completed in past 24 hours.
fen, EBL Enterobacterales, Pseudomonas that was difficult to treat, MRSA),

!GIVE ANTIBIOTICS within 1 hour of presentation and/or fever (if inpatient)! e coverae i provdor s ance o
2 DO INU T wdIL UliLl 1dus fidve reLuriicut neview dily idus LUTINpIeLeU il past 24 110UlS.
Note: If history of resistant organisms within the past 6 months (e.g., PCN resistant viridans strep, ESBL Enterobacterales, Pseudomonas that was difficult to treat, MRSA), | sty
consult Infectious Diseases (ID) to discuss proper antibiotic coverage if provider is uncertain. -

L0se q6hr (max 600 mg/dose) and Ciprofloxacin IV 10 mg/kg/dose 8hr

LOW RISK.

et ek o Consult ID for appropriate e
o I;‘:()Ilfr::}/dt:y_)grd or higher generation cephalosporin: Levofloxacin IV 6 months - <5 years g antibiotics |f the provider iS X miggdwgmg“,“:tdh _
Standard Risk: uncertain, particularly for patients VAR i

with a hx of resistant organisms

in the past 6 months.

disposition
Follow-up with Heme/Onc
f Ceftriaxone allergy: give Rx for 24 hours of
coverage with levofloxadn PO:
« 6 months - <5 years old: 10 mg/kg/dose BID;
25 years old: 10 mg/kg/dose once daily (max
750 mg/day)

. ANC <500 (on CBC done in last 24 hours):
o Cefepime IV 50 mg/kg/dose q8hr (max dose 2 g/dose)
o If non-anaphylactic allergy to 3%0r higher generation cephalosporin: Piperacillin/Tazoba
o If anaphylactic allergy to 3%or higher gen cephalosporin: Clindamycin 1V 10 mg/kg/dose d¥
(max 400 mg/dose) —
o Add vancomycin only if clinically unstable or MRSA suspected e e nexleima

Consult Infectious Diseases

High Risk?:
. Ceftazidime IV 50 mg/kg/dose q8hr (max 2 g/dose) and e e el 24l nowvens |

Prior to starting antifungals: send fungal culture; consider aspergillus

. Vancomycin IV x1 (<52 weeks PMA*/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about =3 months old — 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1) Prior o aing o

Start antifungal therapy: Micafungin IV 3 mg/kg daily (max 150 mg/
day)

[*PMA (Post-Menstrual Age) = gestational age + postnatal age] B e, mr ot oy
. If allergy to 3%or higher generation cephalosporin: Vancomycin 1V and Ciprofloxacin IV 10 mg/kg q8hr (max 400 mg/dose) st e

her
develops, a biopsy should be strongly considered.

000 ]

Jite Count) >200 with rising ANC (6) outpatient follow up in place )

Concern for N eutropenic Enterocolitis/Typhlitis:
. Add metronidazole IV 10 mg/kg/dose q8hr (max 500 mg/dose) to antibiotic regimen for Standard Risk or High Risk?, if not already initiated.

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD . c ﬁCUl’
«_Pchildrens
LAST UPDATED: 03.07.24
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

ANTIBIOTICS SHOULD BE GIVEN WITHIN 1 HOUR OF PRESENTATION e

dby /radiation and
(2) temperature (obtained in any way) at home or in hospital 238 - 38.2°C (100.4-100.9°F) sustained over an hour or 238.3°C (101°F) at any time or

the patient i ill-appearing
Exclusion Criteria: (1) Patients wh
(2) Bone marrow transplant (3) Concern for

inished >1 month ago and no longer have a central venous line (CVL);
Multi-System Inflammatory Syndrome in Children (see MIS-C Clinical Pathway)

Initial Management:
ED Triage: Triage ES| Level 2

EDRN:

Obtain vitals ASAP upon presentation ED Provider:

Obtain vascular access and labs per Nursing Treatment Protocol . STAT: Order antibiotics' and labs (CBC w diff, blood

o Accessport/central line if present. Place PIV if unable to access or no CVL. cultures if not done by RN) - see dosing below’
ltures from all lumens of CVL; peripheral blood cx only if PIV placed *  Obtain H&P

auto diff o Typeof cancer; stage of treatment; recent chemo

nd not already given in last 4 hours: (type, date); hx of prior infections; mucositis; CVL
o Give acetaminophen 15 mg/kg PO (max 1 g/dose) erythema/discharge/pain; prior complications; signs.
Do NOT give any medications per rectum. of neutropenic enterocoliti

rk up as indicated

Do NOT give NSAIDs (contraindicated in oncology patients). ¢ Cond
LFTs, UA/Ucx, CXR, type & screen)

(cRP,
Signs of sepsis: Notify attending/fellow immediately and proceed to Septic Shock
A 2

and, if inpatient)!
abs completed in past 24 hours.
'GIVE ANTIBIOTICS within 1 hour of presentation and/or fever (if inpatient)! L o # ot ancaam. SO e ISR

Do NOT wait until labs have returned! Review any labs completed in past 24 hours.
Note: If history of resistant organisms within the past 6 months (e.g., PCN resistant viridans strep, ESBL Enterobacterales, Pseudomonas that was difficult to treat, MRSA),

mranciilt bnfantiniie Nicancac [INN 44 dicciice nvanarv antilhintic caviAavacA if nvauddavic tinecAvdain

ars old: 10 mg/kg/dose q12hr; 25 years old: 10 mg/kg/dose once daily (max

- v - actam IV 100 mg/kg q6hr (max 4.5 g)
Jdo: 16hr (max 600 mg/dose) and Ciprofloxacin IV 10 mg/kg/dose q8hr

I..ow' Risk:
° ANC =500 (on CBC done in last 24 hours) and well appearing; or no CBC available:
o Ceftriaxone IV 75 mg/kg/dose (max 2 g/dose) q24hr

utz  months old - 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)

mg; g8hr (max 400 mg/dose)

o If allergy to 3%0r higher generation cephalosporin: Levofloxacin IV 6 months - <5 yearsold: 10 mg/kg/dose q12hr; 25 yearsold: 10 mg/kg/dose once daily (max

yohlitis:
ftan  d Risk or High Risk?, if not already initiated.

750 mg/day)

Cit miacddawd DIAL.

. ANC <500 (on CBC done in last 24 hours):
o Cefepime IV 50 mg/kg/dose q8hr (max dose 2 g/dose)
o If non-anaphylactic allergy to 3%0r higher generation cephalosporin: Piperacillin/Tazobact Low ris k —
o If anaphylactic allergy to 3%or higher gen cephalosporin: Clindamycin IV 10 mg/kg/dose q

(max 400 mg/dose) ANC 2500 and well appearing patients

o Add vancomycin only if clinically unstable or MRSA suspected

High Risk?
»  Ceftazidime IV 50 mg/kg/dose q8hr (max 2 g/dose) and The antibiotic of choice is ceftriaxone. R

) Vancomycin IV x1 (<52 weeks PMA*/about <3 mo old: 15 mg/kg x1; =252 weeks PMA*/about =3 ! . el cuture conscerasperis
[*PMA (Post-Menstrual Age) = gestational age + postnatal age] If there IS adn al Iergy tO a 3rd genera‘non prmem——
. If allergy to 3%or higher generation cephalosporin: Vancomycin 1V and Ciprofloxacin IV 10 mg/kg

or higher cephalosporin, use

Concern for N eutropenic Enterocolitis/ |eVOfloxaCi n
L] Add metronidazole IV 10 mg/kg/dose g8hr (max 500 mg/dose) to antibiotic regimen for Standard '

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD

®_ Connecticut
?Chilnjlfel::fs
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

ANTIBIOTICS SHOULD BE GIVEN WITHIN 1 HOUR OF PRESENTATION

Standard Risk =
ANC <500

The antibiotic of choice is cefepime.
Piperacillin/tazobactam is no longer recommended as first line:

'GIv

Do NO » Viridans streptococci coverage has now improved with cefepime.
Note: If history of resistant organisms within the p » Broad anaerobic coverage is not needed for standard risk patients.
consult Infe If there is a non-anaphylactic allergy to 3" or higher cephalosporins, can give pip/tazo. If
e ANC 2500 (on CBC done in last 24 hours) and there is an anaphylactic allergy, clinda and cipro.
o  Ceftriaxone IV 75 mg/kg/dose (max 2 g Vancomycin coverage should only be added if the patient is clinically unstable or there is

750 me/dav)

f o If allergy to 3%0r higher generation ceph MRSA Suspected

Standard Risk:
. ANC <500 (on CBC done in last 24 hours):
o Cefepime IV 50 mg/kg/dose q8hr (max dose 2 g/dose)
o If non-anaphylactic allergy to 3%0r higher generation cephalosporin: Piperacillin/Tazobactam IV 100 mg/kg g6hr (max 4.5 g)
o If anaphylactic allergy to 3" or higher gen cephalosporin: Clindamycin IV 10 mg/kg/dose g6hr (max 600 mg/dose) and Ciprofloxacin IV 10 mg/kg/dose g8hr | |
(max 400 mg/dose)

years old: 10 mg/kg/dose BID;
10 mg/kg/dose once daily (max

scontinue Vancomycin (even if still febrile)

o Add vancomycin only if clinically unstable or MRSA suspected ——
Hig h RiS k‘: Consult Infectious Diseases.
If febrile 96 hours or
. Ceftazidime IV 50 mg/kg/dose q8hr (max 2 g/dose) and fonu Lokl st 24 ral ookt nenns

. Vancomycin IV x1 (<52 weeks PMA*/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about =3 months old — 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)
[*PMA (Post-Menstrual Age) = gestational age + postnatal age]
. If allergy to 3%or higher generation cephalosporin: Vancomycin 1V and Ciprofloxacin IV 10 mg/kg q8hr (max 400 mg/dose)

Concern for N eutropenic Enterocolitis/Typhlitis:
. Add metronidazole IV 10 mg/kg/dose q8hr (max 500 mg/dose) to antibiotic regimen for Standard Risk or High Risk?, if not already initiated. R

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD [ ) C ticul'

“=®Childrens
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT
REPLACE CLINICAL
JUDGMENT.

ANTIBIOTICS SHOULD BE GIVEN WITHIN 1 HOUR OF PRESENTATION

ED Triage: Triage ESI Level 2
EDRN:

P upon presentation

cessand labs per Nursing Treatment Protocol

agt. Place PIV if unable to access or no CVL. \ o ZH ig h Ris k
. lll-appearing

High risk patients are listed to the right. o Jsi] o Skinsoft
High risk patients are at greater risk for progression to septic shock or other adverse outcome S e

Initial Management: |

«  Obtain vit;

and/or fever (if inp:

. : | R infection
» These patients are either cermi e Mucositis
Note: If his  Initially deglgnated as high risk at admission (see High Risk criteria) MRsA), [ : EZ?fTi?ir:;:ns
* Or have failed low risk therapy after 72 hours - strep
° ANC 2 . . . . .
o Broader coverage should be initiated with ceftazidime and vancomycin. wonsi I ANC <500
° - Ceftazidime broadens ceftriaxone’s Gram negative coverage, but loses Gram positive NGl e B A
aCtiVity AML
. ANC< * Vancomycin: good Gram positive coverage including MRSA Relapsed ALL/
o If there is an allergy to a 3™ or higher gen cephalosporin: vancomycin and ciprofloxacin EVO’UVFr"mma
Z ‘ should be utilized.  sir syndrome
7 ? ' ' ' ' High Risk% L w“.‘".musms.i, ,5.,; MI‘
. Ceftazidime IV 50 mg/kg/dose q8hr (max 2 g/dose) and mummmwmmmm
. Vancomycin IV x1 (<52 weeks PMA*/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about =3 months old — 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)
[*PMA (Post-Menstrual Age) = gestational age + postnatal age]
. If allergy to 3%or higher generation cephalosporin: Vancomycin 1V and Ciprofloxacin IV 10 mg/kg q8hr (max 400 mg/dose)
Concern for N eutropenic Enterocolitis/Typhlitis:
. Add metronidazole IV 10 mg/kg/dose g8hr (max 500 mg/dose) to antibiotic regimen for Standard Risk or High Risk?, if not already initiated. R

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD [ ) C ticul'

“=®Children:
R Childrens

©2019 Connecticut Children’s Medical Center. Allrights reserved.




ANTIBIOTICS SHOULD BE GIVEN WITHIN 1 HOUR OF PRESENTATION

Jradiation and
d over an hour or 238.3°C (101°F) at any time or
ental status)

'no longer have a central venous line (CVL);
In Children (see MIS-C Clinical Pathway)

Initial Management:
ED Triage: Triage ES| Level 2
EDRN:
Obtain vitals ASAP upon presentation
Obtain vascular accessand labs per Nursing Treatment Protocol
o Accessport/central line if present. Place PIV if unable to access or no CVL.
o Blood cultures from all lumens of CVL; peripheral blood cx only if PIV placed
o CBCwithauto diff
If febrile and not already given in last 4 hours:
o Give acetaminophen 15 mg/kg PO (max 1 g/dose)
Do NOT give any medications per rectum.
Do NOT give NSAIDs (contraindicated in oncology patients).

Signs of sepsis: Notify attending/fellow immediately and proceed to Septic Shock Pathway.
A 2

ED Provider:
STAT: Order antibiotics' and labs (CBC w diff, blood
cultures if not done by RN) - see dosing below'
Obtain H&P
o Typeof cancer; stage of treatment; recent chemo
(type, date); hx of prior infections; mucositis; CVL
erythema/discharge/pain; prior complications; signs

of neutropenic enterocolitis
Consider further work up as indicated
(CRP, chemistries, LFTs, UA/Ucx, CXR, type & screen)

e o

and/or

(if inpatient)!

'GIVE ANTIBIOTICS within 1 hour of presentation and/or fever (if inpatient)!
Do NOT wait until labs have returned! Review any labs completed in past 24 hours.
Note: If history of resistant organisms within the past 6 months (e.g., PCN resistant viridans strep, ESBL Enterobacterales, Pseudomonas that was difficult to treat, MRSA),
consult Infectious Diseases (ID) to discuss proper antibiotic coverage if provider is uncertain.
Low Risk:

Concern for neutropenic enterocolitis/typhlitis:

aily (max

abs completed in past 24 hours.
fen, EBL Enterobacterales, Pseudomonas that was difficult to treat, MRSA),
btic coverage if provider is uncertain .

ars old: 10 mg/kg/dose q12hr; 25 years old: 10 mg/kg/dose once daily (max

fzobactam IV 100 mg/kg a6hr (max 4.5 g)
Jdose q6hr (max 600 mg/dose) and Ciprofloxacin IV 10 mg/kg/dose q8hr

ut 23 months old - 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)

mg/kg a8hr (max 400 mg/dose)

b iis /Typhiitis:
htandard Risk or High Risk?, if not already initiated.

For standard or high risk patients, if there is a concern for neutropenic enterocolitis/typhlitis, better

anaerobic coverage is needed:
Add metronidazole to the recommended antibiotics

2 q8hr

If patient in ED, discharge home if:
Family able to return q2ahrif still febrile
Discuss with Heme/Onc attending re:
disposition

«  Follow-up with Heme/Onc

f Ceftriaxone allergy: give Rx for 24 hours of
coverage with levofloxadn PO:

« 6 months - <5 yearsold: 10 mg/kg/dose BID;
25 years old: 10 mg/kg/dose once daily (max
750 mg/day)

Continue ceftriaxone (or levofloxacin) PRN
persistent fevers.
Continue to assess level of risk

IF &
(max 400 mg/dose)
Add vancomycin only if clinically unstable or MRSA suspected

High Risk%:
Ceftazidime IV 50 mg/kg/dose q8hr (max 2 g/dose) and
Vancomycin IV x1 (<52 weeks PMA*/about <3 mo old: 15 mg/kg x1; 252 weeks PMA*/about =3 months old — 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)
[*PMA (Post-Menstrual Age) = gestational age + postnatal age]
If allergy to 3“or higher generation cephalosporin: Vancomycin |V and Ciprofloxacin IV 10 mg/kg q8hr (max 400 mg/dose)

Concern for N eutropenic Enterocolitis/Typhlitis:
Add metronidazole IV 10 mg/kg/dose q8hr (max 500 mg/dose) to antibiotic regimen for Standard Risk or High Risk?, if not already initiated.

T

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD

LAST UPDATED: 03.07.24

©2019 Connecticut Children’s Medical Center. Allrights reserved.

£ " .

appearing:
Discontinue Vancomycin (even if still febrile)
Change Ceftazidime to Cefepime IV

Consult Infectious Diseases
I febrile >96 hours or

new fever after afebrile x24 hr with persistent neutropenia;

Consult Infectious Diseases during working hours, but may call after

hours for complex cases

Prior to starting antifungals: send fungal culture; consider aspergillus

antigen (galactomannan)

Start antifungal therapy: Micafungin IV 3 mg/kg daily (max 150 mg/

day)

o Ifconcem for CNS infection, micafungin-resistant yeast, primary
renal infection, or mold infection (including mucor): call ID first to
discuss most appropriate antifungal coverage.

f a new skin or mucosal lesion (including gingival hemor thage)

develops, a biopsy should be strongly considered.

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

REPLACE CLINICAL
JUDGMENT.

|

unt) >200 with rising ANC (6) outpatient follow up in place )

®_ Connecticut
?Chilnjlfelﬁ:fs



CLINICAL PATHWAY: g

PATHWAY

SERVES AS A GUIDE

AND

DOES NOT

Onc0|ogy Patient with Fever REPLACE CLINICAL

JUDGMENT.

If patient in ED, discharge home if:
° Family able to return q24hr if still febrile

°F) at any time or

Current Current . Discuss with Heme/Onc attending re:
ANC <500 or ANC 2500 and disposition
lll-appearing well-appearing . Follow-up with Heme/Onc

If Ceftriaxone allergy: give Rx for 24 hours of

750 mg/day)

= If patient is currently inpatient: L L—

Skin soft
tissue

. Continue ceftriaxone (or levofloxacin) PRN

infection

©  Mucositis .

T Dreme persistent fevers. ” —
. Continue to assess level of risk.

If ANC < 500:
e ALL notin

o Ceftazidime IV
. in IV x1 (<52 weeks
AML [*PMA (Post-Menstrual Age) = gestational age + postnatal age]

Relapsed ALL/ «  Ifallergy to 3 or higher generation cephalosporin: Vancomycin IV and Ciprofloxacin IV 10 mg/kg q8hr (max 400 mg/dose)
Lymphoma

I

Concern for tis/Typhlitis:
*  Addmetronidazole IV 10 mg/kg/dose q8hr (max 500 mg/dose) to antibiotic regimen for Standard Risk or High Risk? if not already initiated.

5 coverage with levofloxadn PO: |
. EDto call Heme/Onc to discuss Standard Risk or High Risk” status of patient o 6 months - <5 years old: 10 mg/kg/dose BID;
¢ Admit patient to Heme/Onc 25 yearsold: 10 mg/kg/dose once daily (max [, ..

<3 mo old: 15 mg/kg x1; 252 weeks PMA'/about 23 months old - 11 years old: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)

If patient in ED, discharge home if:

© Family able to return q24hr if still febrile.

e« Discuss with Heme/Onc attending re:
disposition

«  Follow-up with Heme/Onc

f Ceftriaxone allergy: give Rx for 24 hours of

coverage vith levofloxadn PO:

«  6months - <5 yearsold: 10 mg/kg/dose BI

Current
ANC 2500 and
ell-appearing

Current
ANC <500 or

Admission decision is made based on patient’s ANC,
clinical appearance, and risk factors [ e

|

750 mg/day)

Continue ceftriaxone (or levofloxacin) PRN
persistent fevers.
«  Continue to assess level of risk

25 yearsold: 10 mg/kg/dose once daily (max

0;

2 g/dose) . Discontinue Vancomycin (even if still febrile)
e 2 g/dose] . o N
. . . Jf non-anaphylactic allergy to 3 or | |+ Vancomycin IV: (<52 weeks PMA'/about <3 mo old: 15 Change Ceftazidime to Cefepime IV
o Patient will be able to be discharged home as lon Pt ora | S ks £

. 1f positive blood cx or hx of multi-drug resistant organisms:

Piperacillin/Tazobactam IV 100 mg/ estimated AUC; 252 weeks PMA'/about 23 months old — «  Consult Infe Di
g g kg abhr (max 4.5 g) 11 years old: 70 mg/kg/day div qhr; 212 yrs old: 60 mg/ onsult Infectious Diseases

If anaphylactic allergy to3 or kg/day divq8hr) ['PMA (Post-Menstrual Age) = gestational

f febrile >96 hours or
higher gen cephalosporin: age + postnatal age] and e fer afebri " " .
Clind qéhr | |e  Ceftazidime IV qBhr {max 2 g/dose) [»{e  Consult Infectious Diseases during working hours, but may call after
(max 600 mg/dose) and o Wallergy to 3% or higher generation cephalosporin: Pours for complex caves
profl
ci in IV 10 yein IV and Ciprofloxacin IV 10 me/kg/dose qghr +  Prior to starting antifungals: send fungal culture; consider aspergillus
a8hr (max 400 mg/dose) (max 400 mg/dose) antigen (galactomannan)
Labs: o Ifconcern f openi i i

rr:a‘::f/rtl:l;nens, trl'len :\t s:h:Idvsvetwn . Cocwdiffqaehr renal infection, or mold infection (including mucor): call D fi
provider ol ically unstable 9 discuss most appropriate antifungal coverage.

I I I i *  Mfremalns febrile: Blood culture q24hr x3 from all CVL e Ifanew skin or mucosal lesion (including gingival hemorrhage)
lumens, then at the discretion of provider or if dinically 8ging 8
Febrile >72 hours? Ve umdable develops, a biopsy should be strongly considered.

A - Intibiotics ASAP (if not given inthe ED) " N .
L a n We a e a rl I I Start antibiotics ASAP (f not given in'the £D) tnegative blood culture x36-48 hours atter starting vancomycin] and well
. fepime IV 50 mg/kg/dose q8hr (max Note: if initially low or standard risk, change antibiotics to below. aRgcariog

. .
O A N C < 5 O O O r I | I a p p e a rl n g . Cazdnr IV 10 mg/kg/dose q8hr (max 500 mg/dose) * :‘;v')“““ﬁ*"ﬂa'"mw Micafungin IV 3 mg/kg daily (max 150 mg/
- lemains febrile: Blood culture g24hr x3

labs:

o Ifconcern for CNS infection, micofungin-resistant yeast, primary

rstto

N
v v

i T
( (1) well appearing (2) tolerating PO (3) afebrile x24 hours (4) negative blood cultures (5) APC (Absolute Phagocyte Count) >200 with rising ANC (6) outpatient follow up in place )

VUNTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD

LAST UPDATED: 03.07.24 o
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Those that are admitted with receive antibiotics
based on risk status.

CLINICAL PATHWAY:

Oncology Patient s

Current
ANC <500 or

THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

REPLACE CLINICAL
JUDGMENT.

Titeria: (1) Oncology patients receiving chemotherapy/radiation and
(2)temperature (obtained in any ey at home orin nospna| 238-38.2°C (100.4-100.9°F)sustained over an hour or 238.3°C (101°F) at any time or
e patient s il-sppearing
" - (1) pp) 2 onth 220 and 0o laoger lipe (CVL);
av)

. EDto call Heme/Onc to discuss Standard Risk or High Risk? status of patient

- Standard Risk patients will get cefepime as »  Admit patient to Heme/Onc

first line therapy .

High Risk patients will get vancomycin AND

STATTOTIeT aRTDTONCE TamaTabe (CBC w diff, blood

cultures if not done by RN) - see dosing below'

Obtain H&P

o Typeof cancer; stage of treatment; recent chemo
e, date); hx of prior infections; mucositis; CVL

- pain; prior complications; signs

Obtain vascular accessand Iibs pet Nu lnngeatmem Protocol

o Accessport/central Iin : ble to accessor no CVL.
° Blood cultures from aII I lumens of CVL; penphefal blood cxonly if PIV placed
o CBCwith auto diff

If febrile and not already given in last 4 hours:

o Give acetaminophen 15 mg/kg PO (max 1 g/dose)
Do NOTgive any medications per rectum.

Do NOT give NSAIDs (cont raindicated in oncology patients). Bas indicated

erMTeiries, LETs, UA/Ucx, CXR, type & screen)

Signs of sepsis: ify Pathway.
ftazidi first i ' '
Ce aZ| |me aS |rS |ne Antibio tics: .
Start antibiotics ASAP (if not given inthe ED) Antibio tics:
o Start antibiotics ASAP (if not given inthe ED)
. Cefepime IV 50 mg/kg/dose q8hr (max o Note: if initially low or standard risk, change antibiotics to below.
dose 2 g/dose) o
2 . . o I_fnon-anaphy[actic allergy to 3’d or ZZ . Vancomycin IV: (<52 weeks PMA*/about <3 moold: 15
_High Risk higher generation cephalosporin: = mg/kg g8hr or as determined by pharmacy based on
*If a Standard Risk e lll-appearing Piperacillin/Tazobactam IV 100 mg/ |4 estimated AUC; 252 weeks PMA*/about =3 months old —
. . . ° Skin soft kg q6hr (max 4.5 g) ol 11 yearsold: 70 mg/kg/day div g6hr; 212 yrs old: 60 mg/
pat'e nt r’em a| nS fe br' |e at ti o If anaphylactic allergy to 3“or | kg/day div q8hr) [fPMA (Post-Menstrual Age) = gestational
' 1SS ue' higher gen cephalosporin: | age + postnatal age] and
72 hou rs proceed to the infection Clindamycin IV 10 mg/kg/dose g6hr | |e Ceftazidime IV 50 mg/kg/dose q8hr (max 2 g/dose)
. . ? ° Mucositis (max 600 mg/dose) and [~ o If allergy to 3“0r higher generation cephalosporin:
H Ig h RISk arm . Pneumonia Ciprofloxacin IV 10 mg/kg/dose E Vancomycin 1V and Ciprofloxacin IV 10 mg/kg/dose q8hr
£ viri g8hr (max 400 mg/dose) — (max 400 mg/dose)
® Hx of viridans Labs: o If concern for neutropenic enterocolitis: add Metronidazole
strep . CBC q24hr B IV 10 mg/kg/dose q8hr (max 500 mg/dose)
. If remains febrile: Blood culture q24hr x3
from all CVL lumens, then at the discretion Labs:
If ANC <500: ! I
. of provider or if clinically unstable . CBC w diff g24hr
b ALL, notin o R . If remains febrile: Blood culture q24hr x3 from all CVL
maintenance e lumens, then at the discretion of provider or if dinically
i ?
R AML Febrile >72 hours? '(mmmg/m)Yes—’ unstable
Labs:
* Relapsed ALL/ f{?ﬁ%ﬁf:ﬂf:& e 2 i s " eance o Csincton, sttt riny
Lym phom a S pronider o 1 O oy bl ;l:ir:a?r:fsffqezhl:::;:B‘ondcullureqzdhrxifmm allcvL al he
° Down Ves" :‘"’:;;'""’“’“‘“5"‘“"“"'"""’i"""'"“i"i““"y develops, abwpsyshould besxrorglyconslderea ¢

syndrome ¥ . —

Discharge Criteria:
( (1) well appearing (2) tolerating PO (3) afebrile x24 hours (4) negative blood cultures (5) APC (Absolute Phagocyte Count) >200 with rising ANC (6) outpatient follow up in place )

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD c nec'lcu'
T o 5' Childrens
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CLINICAL PATHWAY: THIS PATHWAY

SERVES AS A GUIDE

AND DOES NOT

Onc0|ogy Patient with Fever REPLACE CLINICAL

JUDGMENT.

. . o .12 .
° EDto call Heme/Onc to discuss Standard Risk or High Risk” status of patient Tnclusion Critera: (1) Oncology patients receiving chemotherapy /radiation and
(2) temperature (obtained in any way) at home or in hospital 238 - 38.2°C (100.4-100.9°F) sustained over an hour or 238.3°C (101°F) at any time or
the patient is il-appearing i i

. Admit patient to Heme/Onc Exclusion Crtteia (1) Patients wh Y imshed e month ago ant o longer have acentral venous line (CVL;

(2) Bone marrow transplant (3) Concern for Multi-System Inflammatory Syndrome in Children (see MIS-C Clinical Pathway)

Initial Management:
ED Triage: Triage ES| Level 2

EDRN:
«  Obtain vitals ASAP upon presentation
«  Obtain vascular accessand labs per Nursing Treatment Protocol

o Accessport/central line if present. Place PIV if unable to accessor no CVL.

ED Provider:
«  STAT: Order antibiotics' and Iabs (CBC w diff, blood
cultures if not done by RN) - see dosing below’

St an da rd R iS k o Blood cultures from all lumens of CVL; peripheral blood cx only if PIV placed *  Obtain H&p
3 CBC with auto diff o Type of cancer; stage of treatment; recent chemo
«  Iffebrile and not already given in last 4 hours: (type, date; h of prior infections; mucositis; CVL
o Give acetaminophen 15 mg/kg PO (max 1 g/dose) erythema/discharge/pain; prior com plicatio

of neutropenic enterocolitis
«  Consider further work up as indicated
(CRP, chemistries, LFTs, UA/Ucx, CXR, type & screen)

Signs of sepsis: Notify i i i proceed to Septic Shock Pathway.

* Do NOTgive any medications per rectum.
* Do NOTgive NSAIDs (contraindicated in oncology patients).

Antibio tics: L

'GIVE ANTIBIOTICS within 1 hour of present: and/or fever

. . . . . . Do NOT wait until labs have returned! Review any labs completed in past .
Start antibiotics ASAP (if not given inthe ED) . istoryofreistant argaiss withi 1 & monthe (0. PO reasat i H43ns Sep, 4P Enterbacir e, Pedomnas tht was il o ret, MRSA)

consult Infectious Diseases (ID) to discuss proper antibiotic coverage if provider is uncertain.

° Cefepime IV 50 mg/kg/dose q8hr (max
dose 2 g/dose)
o If non-anaphylactic allergy to 3%0r

higher generation cephalosporin: Im p roveme nt N feve s an d
Piperacillin/Tazobactam IV 100 mg/ L PaAAYabout 3 months okt - 11 yessod: 175 g ;212 s s 20 g )

kg q6hr (max 4.5 g) meets discharge criteria, they V"""
o If anaphylactic dllergy to 3" or m ay b e se nt h ome W|th .I:OI I oW o o e Rk High RS, ot sy it

higher gen cephalosporin: S -~ aaton o £ Gz b

Family able to return q24hr f stil febrile
Current . Discuss with Heme/Onc attending re:

Clindamycin 1V 10 mg/kg/dose g6hr up in place . Femapaih Hmene

(max 600 mg/dose) and e e
Ciprofloxacin IV 10 mg/kg/dose

onths - <5 years old: 10 mg/kg/dose q12hr; 25 years old: 10 mg/kg/dose once daily (max

If a standard risk patient has

iperacillin/Tazobactam IV 100 mg/kg aghr (max 4.5 g)
V 10 mg/kg/dose ghr (max 600 mg/dose) and Ciprofloxacin IV 10 mg/kg/dose aghr

gh Risk?

« 6 months - <5 years old: 10 mg/kg/dose BID;
25 years old: 10 mg/kg/dose once daily (max
750 mg/day)

If patic

It ntly inpatient:
g8hr (max 400 mg/dose) Smterin o Contouecomons o vetanea) PN
persistent fevers.
. Continue to assess level of risk,

Labs:

C C 2 h Start antibiotics ASAP (if not given inthe ED) Antibio tics: £ N - N
ibic AP (if not given in the ED) "
° B 4 r . _smn antibiotics AS, L e ED n
q . :e,q,z,,“/,d,v 5)0 me/kg/dose q8hr (max Note: finiiallylow o standard risk, change antitiotics o below. | | o ‘em"ve" if stil febrile)
. . o 2 g/dose o’ :
. . Change Ceftazidime to Cefepime IV
. If remains febrile: Blood culture q24hr x3 O omanconyactialleryto #or | |+ Vancomyeini: (<52 weeks PMAYsbout <3 mocl: 15 s 2
higher generation cephalosporin: mg/kg q8hr or as determined by pharmacy based on . -
. . Piperacillin/Tazobactam IV 100 mg/ estimated AUC; 252 weeks PMA*/about 23 months old — "
. [« It Infecti Di
from all CVL lumens, then at the discretion vty 12 vear okt 70 g/ doy divaths 212y o 60 g7 onsit nfctious iscses
o Ifanaphylactic allergy to3” or kg/day div q8hr) ['PMA (Post-Menstrual Age) = gestational f febrile >96 hours or
of provider or if clinically unstable higher genceptalospari ave-+ postnatol agel and new feveratter afebrile x28 hrwith peristent neutropenia:
Clind: in IV q6hr | [+ Ceftazidime IV q8hr (max 2 g/dose) " " "
. It Infe Di king he 1]
(ma 600 mg/dose) and o allrgyto 2" origher gereratoncephalporin: " Cone IfetiousDiseases duing working hours,but meycallafter
Ciprofloxacin IV 10 mg/kg/dose Vancomycin IV and Ciprofloxacin IV 10 mg/kg/dose q8hr 3 y . . S
. Prior to starting antifungals: send fungal culture; consider aspergillus
g8hr (max 400 mg/dose) (max 400 mg/dose) ’
8 o feoncem antigen (galactomannan)
e Toneurop st . . .
. cocqane IV 10 mg/kg/dose aghr (max 500 mg/dose) :‘;)unumnganmmpy. Micafungin IV 3 mg/kg daily (max 150 mg/
. . If remains febrile: Blood culture q24hr x3 N - " P N
Fe b r.l Ie > 7 2 h 0 u rS? from all CVL lumens, then at the discretion ) /f[ﬂﬂ(:!!"f?lcNSl’VE“{O"/ rvt:azfl_lnan resmantyfast, primary
H " men Laths renal infection, or mold infection (including mucor): call ID first to
of provider or if clinically unstable . CBC w diff g24hr N - "
¢ discuss most appropriate antifungal coverage.
If remains febrile: Blood culture g24hr x3 from all CVL Ny N "
° r m all ¢ ©  Ifanew skin or mucosal lesion (including gingival hemorrhage)
lumens, then at the discretion of provider or if dinically
unstabe develops, a biopsy should be strongly considered.

No

Discharge Criteria:
(1) well appearing (2) tolerating PO (3) afebrile x24 hours (4) negative blood cultures (5) APC (Absolute Phagocyte Count) >200 with rising ANC (6) outpatient follow up in place

®_ Connecticut
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CLINICAL PATHWAY: THIS PATHWAY

Those that are high risk have special considerations based on Oncology Patient with Fever
blood cultures, clinical appearance or fever trends. <

REPLACE CLINICAL
JUDGMENT.

(1) Oncology patients re: hemotherapy /radiation and
051 xlzaa 38.2°C (100.4-100.9°F) sustained over an hour o 238.3°C (101°F) at any time or
ing
i hed >1 month ago and no longer have a c: entalenus\ e (CvL);
for Multi-System Inflam matory Syndrome in Children (see MIS-C Clinical Pathway)
L 2

inc
(2) temperature (obtained in any way) a

Exclusion Criteria: (1) Patients wh
(2) Bone marrow transplant (3) Con:

ED Triage: Triage ES| Level 2
EDRN:
. Obtait e ED valdu
. Obtai er atment Protocol . STAT: Order antibiotics' and labs (CBC w diff, bI od
o prese! IV if unable to access or no CVL.
. o loo alllu of CVL; peripheral blood cx only if PIV placed
:
If negative blood culture x 36-48hrs and . st
‘ :
5 . Do N¢
[} « Do NOTgive NSAIDs (contraindicated in oncology patients). ed
well a p pea rin g . LFTs, UAfUck, OXR, type & screen)
Signs of sepsis: Notify attending/fellow immediately and proceed to Septic Shock Pathway.

» Discontinue vancomycin | |

. i Antibio tics:
Prolonged use of var)comycm el Start antibiotics Wwvm inthe ED) = If negative blood culture x36-48 hours (.after starting vancomycin) and well
increase rates of resistance appearing:

o ; ) Note: if initially low or standard risk, change antibiotics to below. 5;-;*
Ceftazidime doesn’t have reliable Gram

nrec| @ Discontinue Vancomycin (even if still febrile)
neun) @ Change Ceftazidime to Cefepime IV

positive Coverage SO WlthOUt vancomycin . Vancomycin IV: (<52 weeks PMA*/about <3 mo old: 15 ;‘,::;V
o : / mg/kg q8hr or as determined by pharmacy based on c<sof . . . N
CeftaZIdlme ShOU'd be Changed to estimated AUC; 252 weeks PMAY/about =3 months old — ,T;"L":: If positive blood cx or hx of multi-drug resistant organisms:

Relaps C It Infecti Di
11 yearsold: 70 mg/kg/day div g6hr; 212 yrs old: 60 mg/  [um * onsuft-infectious iseases

kg/day div q8hr) [fPMA (Post-Menstrual Age) = gestational o
age + postnatal age] and

cefepime to better cover Gram positives.
If febrile >96 hours or
new fever after afebrile x24 hr with persistent neutropenia:

If ther:e IS a pOSItlve blood culture, or there .O ;eafltl:zr:;:;e;x j?thgh/:rg;::Ziaq::nr éz;::azlogsgiiis:') Rald Consult Infectious Diseases during working hours, but may call after
. ’ h f I

=e hIStory Of MDRO Vancomycin IV and Ciprofloxacin IV 10 mg/kg/dose q8hr . P(rjig:stoostt:‘tr::lpgz);:i?‘fjisgaIS' send fungal culture; consider aspergillus
« Consult ID to help choose the most (max 400 mg/dose) < e (ealactomnae '

appropriate antibiotic coverage. © K/C:gL;;’}I{g;dnoiit;%pher'}';xt:goocgg/l;;f Metronidazole |7 Start antifungal therapy: Micafungin IV 3 mg/kg daily (max 150 mg/

B day)
. . . Labs: g o If concern for CNS infection, micafungin-resistant yeast, primary
If the patlent remains febrile >96 hours, (0] 3 . CBC w diff q24hr zans: i renal infection, or mold infection (including mucor): call ID first to
there iS a hew fever after being afebrile fOI' . If remains febrile: Blood culture q24hr x3 from all CVL z: dISCL.jSS most approprllate.antlfu.ngal .c0\./erage.
. . - lumens. then at the discretion of brovider or if dinicall o e If a new skin or mucosal lesion (including gingival hemorrhage)

24 hours with per8|stent neutropenla. unstablle P ¥ ey develops, a biopsy should be strongly considered.

f provic

» There is a risk that a fungal infection is not e ——
being treated. Send fungal studies and “ =

'« Ifanew skinor mucosal lesion (includin gglma‘h morrhage)
develops, a biopsy should be strorgly consider

v

Start miCafu ngin- Consider Consulting ID to ( (l)weilap'pearing1Z]wleratingPO[3)aVebrilex14hour5[4)negativebloodmmulutePhagocvtecaun!)>200wilhrisingANC(G)oulpa!ien!follcwupinplace )
help determine adequate fungal coverage
or further investigation and management.

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD Conneci'lcul'

T 5. Childrens
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THIS PATHWAY
SERVES AS A GUIDE
AND DOES NOT

CLINICAL PATHWAY:
Oncology Patient with Fever

REPLACE CLINICAL
JUDGMENT.

Inclusion Criteria: (1) Oncology patients receiving chemotherapy/radiation and

(2) temperature (obtained in any way) at home or in hospital 238 - 38.2°C (100.4-100.9°F) sustained over an hour or 238.3°C (101°F) at any time or
the patient s ill-appe: i i

1) Patients who completely fi

aring
ished chemotherapy >1 month ago and no longer have a central venous line (CVL);

Discharge Criteria:
(1) well appearing (2) tolerating PO (3) afebrile x24 hours (4) negative blood cultures (5) APC (Absolute Phagocyte Count) >200 with rising ANC (6) outpatient follow up in place

©  Accessport/central line if present. Place PIV if unable to access or no CVL. cultures 1f not doneby KN} = see

o Blood cultures from all lumens of CVL; peripheral blood cx only if PIV placed ¢ Obtain H&p
o CBCwith auto diff o Typeof cancer; stage of treatment; recent chemo

. If febrile and not already given in last 4 hours: (type, date); hx of prior infections; mucositis; CVL
o Give acetaminophen 15 mg/kg PO (max 1 g/dose) erythema/discharge/p: r complications; signs
* Do NOTgiveany medications per rectum. of neutropenic enterocolitis

« Do NOTgive NSAIDs (contraindicated in oncology patients). ¢ Consider further work up s indicated
(CRP, chemistries, LFTs, UA/Ucx, CXR, type & screen)

\

Signs of sepsis: Notify attending/fellow immediately and proceed to Septic Shock Pathway.

'GIVE ANTIBIOTICS within 1 hour of presentation and/or fever (if inpatient)!
Do NOT wait until Iabs have returned! Review any labs completed in past 24 hours.
Note: If history of resistant organisms within the past 6 months (e.g., PCN resistant viridans strep, ESBL Enterobacterales, Pseudomonas that was difficult to treat, MRSA),
consult Infectious Diseases (ID) to discuss proper antibiotic coverage if provider is uncertain .
Low Risk:

« ANC 2500 (on CBC done in last 24 hours) and well appearing; or no CBC available:

©  Ceftriaxone IV 75 mg/kg/dose (max 2 g/dose) g24hr

o Ifallergy to 3 or higher generation cephalosporin: Levofloxacin IV 6 months - <5 years old: 10 mg/kg/dose q12hr; 25 years old: 10 mg/kg/dose once daily (max

750 mg/day)

ZHigh Risk

ll-appearing
Skin soft
st Risk:

©  ANC <500 (on CBC done in last 24 hours):

o Cefepime IV 50 mg/kg/dose q8hr (max dose 2 g/dose)

o Ifnon-anaphylactic allergy to 3° or higher generation cephalospori

o Ifanaphylactic allergy to 3° or higher gen cephalosporin: Clindamy

(max 400 mg/dose)

Piperacillin/Tazobactam IV 100 mg/kg g6hr (max 4.5 g)
1V 10 mg/kg/dose q6hr (max 600 mg/dose) and Ciprofloxacin IV 10 mg/kg/dose q8hr

Discharge Criteria

IA*/about 23 months old ~ 11 yearsold: 17.5 mg/kg x1; 212 yrs old: 20 mg/kg x1)

cin IV 10 mg/kg a8hr (max 400 mg/dose)

Well appearing
Tolerating PO

If patient in ED, discharge home

Family able to return q24hr if still febrile
uss with Heme/Onc attending re:
disposition

«  Follow-up with Heme/Onc

f Ceftriaxone allergy: give Rx for 24 hours of

.
Afebrile for 24 hours 1 s
EDto call Heme/Onc to discuss Standard Risk or High Risk” status of patient « 6 months - <5 yearsold: 10 mg/kg/dose BID;
25 years old: 10 mg/kg/dose once daily (max
750 mg/day)

«  Continue ceftriaxone (or levofloxacin) PRN
persistent fevers.
+  Continue to assess level of risk

How to calculate Absolute Neutrophil Count (ANC)

Negative blood cultures
APC >200 and rising ANC
Follow up in place

ANC = WBC * (%Neutrophils + %Bands) || e omen e

11 years old: 70 mg/kg/day div q6hr; 212 yrs ol ¢ ConsultInfectious Diseases

kg g6hr (max 4.5 g)
kg/day div q8hr) ['PMA (Post-Menstrual Age]

If anaphylactic allergy to3 or

I febrile >96 hours or

higher gen cephalosporin:
c in 1V

age + postnatal age] and
ime IV

q8hr (max 2 g/dose)

lind
(max 600 mg/dose) and

ashr

o Ifallergy to 3 or higher generation cephalosporin:
yein IV and Ciprofloxacin IV 10 mg/kg/dose q8hr

Consult Infectious Diseases during working hours, but may call after
hours for complex cases

Giprofloxacin IV 10 > mplex c: ) )
3 ; il
Qi (v 400 ma/de) o0 ey Prior to starting antfungals send fungalcultue; consider aspergillus
Labs. o eonem ) : antigen (galactomannan)
5 o add s uned ;
. Start. ifungal 3 ft v il 1!

CBC q24hr IV 10 mg/kg/dose q8hr (max 500 mg/dose) daav') antifungal therapy: Micafungin IV 3 mg/kg daily (max 150 mg/
I remains fcbrie: Blood culure q24hr x3 o If concern for CNS infection, micafungin-resistant yeast, primary

from all CVL lumens, then at the discretion
of provider or if clinically unstable

Febrile >72 hours?

N
v v

Discharge Criteria:
( (1) well appearing (2) tolerating PO (3) afebrile x24 hours (4) negative blood cultures (5) APC (Absolute Phagocyte Count) >200 with rising ANC (6) outpatient follow up in place )

renal infection, or mold infection (including mucor): call ID first to
discuss most appropriate antifungal coverage.

«  Ifanew skin or mucosal lesion (including gingival hemorrhage)

cally develops, a biopsy should be strorgly considered.

o CBCwdiff q2ahr
. If remains febrile: Blood culture g24hr x3 from all CVL

Ilumens, then at the discretion of provider or if
Yes D unstable

CONTACTS: NATALIE BEZLER, MD | ANDREA ORSEY, MD

®_ Connecticut
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Quality Metrics Childrens

» Percentage of patients with pathway order set usage

* Average time from arrival (or start of fever) to initial antibiotic order

« Average time from antibiotic order to antibiotic administration

» Average time from arrival (or start of fever) to antibiotic administration

* Percentage of patients who received the correct initial antibiotic regimen as indicated
per pathway

» Percentage of patients that are appropriately changed from ceftazidime to cefepime
once Vancomycin is discontinued



.:.Connecticut

Pathway Contacts Childrens

* Andrea Orsey, MD
o Hematology/Oncology

* Natalie Bezler, MD
o Hematology/Oncology
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About Connecticut Children’s Pathways Program

Clinical pathways guide the management of patients to optimize consistent use of evidence-based
practice. Clinical pathways have been shown to improve guideline adherence and quality outcomes, while
decreasing length of stay and cost. Here at Connecticut Children’s, our Clinical Pathways Program aims to
deliver evidence-based, high value care to the greatest number of children in a diversity of patient settings.

These pathways serve as a guide for providers and do not replace clinical judgment.
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